
^ S Y M M E T R E L ® (Amantadine HCI) Antiparkinsonian Agent 
INDICATIONS: The treatment ol Parkinson's syndrome and in the short-term manage­
ment ol drug-induced extrapyramidal symptoms. 
CONTRAINDICATIONS: Patients with known hypersensitivity to the drug. 
WARNINGS: Patients wittialretoryol epilepsy or other "seizures" should be observed 
closely lor possible untoward central nervous system effects. Patients with a history 
of congestive heart failure or peripheral edema should be followed closely as there 
are patienls who developed congestive heart failure while receiving SYMMETREL'. 
Safety ol use in pregnancy has nol been established. SYMMETREL* should not be 
used in women ofchildbearing potential, unless the expected benefit lo the patient 
outweighs the possible risk to the fetus. 

SYMMETREL' is secreted in Ihe milk and should nol be administered to nursing 
mothers. 
PRECAUTIONS: The dose may need careful adjustment in patients with renal 
impairment, congestive heart failure, peripheral edema or orthostatic hypotension. 
Since SYMMETREL' is nol metabolized and is mainly excreted in Ihe urine, it may 
accumulate when renal function is inadequate. 
Care should be exercised when administering to patients with liver disease, a history 
of recurrent eczematoid rash, psychosis, or severe psychoneurosis not controlled 
by chemotherapeut'c agents. Careful observation is required when administered con­
currently with central nervous system stimulants. 
Patients with Parkinson's syndrome improving on SYMMETREL' should resume 
normal activities gradually and cautiously, consistent with other medical considera­
tions, such as Ihe presence ol osteoporosis or phlebolhrombosis. Patients receiving 
SYMMETREL' who note central nervous system effects or blurring of vision should 
be cautioned against driving or working in situations where alertness is important. 
SYMMETREL' should not be discontinued abruptly since a few patients witri Parkin­
son's syndrome experienced a parkinsonian crisis, ie.. sudden marked clinical 
deterioration, when this medication was suddenly stopped. 
The dose of anticholinergic drugs 01 ol SYMMETREL* should be reduced ilatropine-lte 
effects appear when these drugs are used concurrently. 
ADVERSE REACTIONS: Adverse reactions have occurred in patients while receiving 
SYMMETREL' alone ot in combination with anticholinergic antiparkinson drugs and/or 
levodopa. 

Important adverse reactions are orthostatic hypotensive episodes, congestive heart 
failure, depression, psychosis and urinary retention; and rarely convulsions, rever­
sible leukopenia and neutropenia, and abnormal liver function test results. 
Adverse reactions ol less importance are: anorexia, anxiety, ataxia, confusion, 
hallucinations, constipation, dizziness (lightheadedness), dry mouth, headache, 
insomnia. livedo reticularis, nausea, peripheral edema, drowsiness, dyspnea, fatigue, 
hyperkinesia, irritability, nightmares, rash, slurred speech, visual disturbance, 
vomiting and weakness: and very rarely eczematoid dermatitis and oculogyric 
episodes. Some side effects were transient and disappeared even with continued 
administration of the drug. 

SYMPTOMS AND TREATMENT OF OVERDOSAGE: Limited data are available 
concerning cbiical effects and management ol SYMMETREL' overdosage. An elderly 
patent with Parkinson's syndrome who look an overdose ol 2.8 g ol SYMMETREL" 
in a suicidal attempt, developed acute toxic psychosis, urinary retention, and a mixed 
acid-base disturbance. The toxic psychosis was manifested by disorientation, con­
fusion, visual hallucinations and aggressive behaviour. Convulsions did not occur, 
possibly because Ihe patient had been receiving phenytoin prior to the acute inges­
tion ol SYMMETREL' 

There is no specific antidote. For acute overdosing, general supportive measures 
should be employed, along with immediate gaslric lavage or induction ol emesis. 
Fluids should be forced, and if necessary, given I.V. The pH ol Ihe urine has been 
reported lo influence the excretion rate ol SYMMETREL' Since the excretion rate 
ol SYMMETREL' increases rapidly when Ihe urine is acidic, Ihe adminislration ol 
urine acidifying fluids may increase the elimination ol Ihe drug from the body. Blood 
pressure, pulse, respiration and temperature should be monitaed. The patient should 
be observed lor possible development ol arrhythmias, hypotension, hyperactivity, 
and convulsions: if required, appropriate therapy should be administered. Blood elec­
trolytes, urine pH and urinary output should be monitored. II there is no record of 
recent voiding, catheterization should be done. The possibility of multiple drug 
ingestion by the patient should be considered. 
DOSAGE AND ADMINISTRATION: Parkinson's Syndrome: Initial dose is 100 mg 
da:ly lor patients with serious associated medical illnesses or who are receiving high 
doses ol other antiparkinson drugs. Alter one to several weeks at 100 mg once daily, 
the dose may be increased to 100 mg twice daily. When SYMMETREL' and levodopa 
are initialed concurrently, SYMMETREL' should be held constant at 100 mg daily 
or twice daily while the daily dose of levodopa is gradually increased to optimal dose. 
When used alone, the usual dose ol SYMMETREL' is 100 mg twice a day. 
Patients whose responses are not optimal with SYMMETREL' at 200 mg daily may 
benefit from an increase to 300 mg daily in divided doses. Patients who experience 
a fall-off ol effectiveness may regain benefit by increasing the dose lo 300 mg daily; 
such patients should be supervised closely by their physicians. 
DOSAGE FORMS: Capsules: (bottles ol 100) - each red. soft gelatin capsule con­
tains 100 mg ol amantadine HCI. Syrup: (500 ml) - each 5 mL (1 teaspoonful) ol 
clear colorless syrup contains 50 mg ol amantadine HCI. 
References: 

1. Schwab RS, Poskanzer DC, England AC Jr., Young RR: Amantadine in Parkin­
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'PROLD&C50/125 
levodopa 50 mg benserazide 12.5 mg 

Rx Summary 
Antiparkinsonian Agent 
Indications 
Treatment of Parkinson's syndrome when not drug induced. 
Contraindications 
Known hypersensitivity to levodopa or benserazide; in patients in whom 

sympathomimetic amines are contraindicated: concomitantly with, or 
within 2 weeks of, MAOI administration; uncompensated cardiovascular, 
endocrine, renal, hepatic, hematologic or pulmonary disease: nanow-
angle glaucoma. 
Warnings 
Discontinue levodopa at least 12 hours belore initiating 
'Prolopa'. See Dosage section for substitution recommendations. 
Not indicated in intention tremor, Huntington's chorea or drug-induced 
Parkinsonism. 
Increase dosage gradually to avoid CNS side effects (involuntary move­
ments). Observe patients for signs of depression with suicidal tendencies 
or other serious behavioural changes. Caution in patients with history ol 
psychotic disorders or receiving psychotherapeutic agents. 
In patients with atrial, nodal or ventricular arrhythmias or history ol 
myocardial infarction initiate treatment cautiously in hospital. Caution in 
patients with history of melanoma or suspicious undiagnosed skin lesions. 
Safety in patients under 18 years has not been established. Inwomenwho 
are or may become pregnant, weigh benefits against possible hazards to 
mother and fetus. Not recommended for nursing mothers. 
Precautions 

Monitor cardiovascular, hepatic, hematopoietic and renal function during 
extended therapy. Caution in patients with history ol convulsive disorders. 
Upper gastrointestinal hemorrhage possible in patients with a history ol 
peptic ulcer. 
Normal activity should be resumed gradually to avoid risk ol injury. 
Monitor intraocular pressure in patients with chronic wide-angle glau­
coma. Pupillary dilation and activation ol Horner's syndrome have been 
reported rarely. Exercise caution and monitor blood pressure in patients on 
anti-hypertensive medication. 'Prolopa' can be discontinued 12 hours prior 
to anesthesia. Observe patients on concomitant psychoactive drugs for 
unusual reactions. 
Adverse Reactions 
Most common are abnormal involuntary movements, usually dose de­
pendent, which necessitate dosage reduction. Other serious reactions are 
periodic oscillations in performance (end of dose akinesia, on-ofl phenom­
ena and akinesia paradoxical after prolonged therapy, psychiatric distur­
bances (including paranoia, psychosis, depression, dementia, increased 
libido, euphoria, sedation and stimulation), and cardiovascular effects 
(including arrhythmias, orthostatic hypotension, hypertension, ECG 
changes and angina pectoris). 
Neurologic, intellectual, gastrointestinal, dermatologic. hematologic, 
musculoskeletal, respiratory, genitourinary and ophthalmologic reactions 
have also been reported. Consult Product Monograph for complete list. 
Dosage 
Individualize therapy and titrate in small steps to maximize benefit 
without dyskinesias. Do not exceed the recommended dosage 
range. 

Initially, one capsule 'Prolopa' 100-25 once or twice daily, increased 
carefully by one capsule every third or fourth day (slower in posl-encepha-
litic Parkinsonism) until optimum therapeutic effect obtained without 
dyskinesias. At upper limits ol dosage, increment slowly at 2-4 week 
intervals. Administer with food. 
Optimal dosage Is usually 4-8 'Prolopa' 100-25 capsules dally, In 4-
6 divided doses. 
'Prolopa' 200-50 capsules are intended lor maintenance therapy once 
optimal dosage has been determined using 'Prolopa' 100-25 capsules. No 
patient should receive more than 10OO -1200 mg levodopa daily dunng the 
first year ol treatment. 'Prolopa' 50-12.5 capsules should be used when 
frequent dosing is required to minimize adverse effects. 
For patients previously treated with levodopa. allow at least 12 hours to 
elapse and innate 'Prolopa' at 15% of previous levodopa dosage. 
During maintenance, reduce dosage slowly, if possible, to a maximum of 
600 mg levodopa daily. 
Supply 

'Prolopa' 50-12.5 capsules containing 50 mg levodopa and 12.5 mg 
benserazide. Contains mannitol. 
'Prolopa' 100-25 capsules containing 100 mg levodopa and 25 mg 
benserazide. 
'Prolopa' 200-50 capsules containing 200 mg levodopa and 50 mg 
benserazide. 
Bottles of 100. 
Product Monograph available on request. 
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